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QINGDAO TAIMEI PRODUCTS CO.,LTD.
NO.6, CUILING RD, QINGDAO, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description ¢ (A)Melt-blown nonwovens

SGS Internal Ref No. : 15123983

Sample Color : (A)White

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date :  Jun 10, 2020

Testing Period : Jun 10, 2020 - Jun 17, 2020

Test Result(s) ¢ Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following pagel(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

(s (o

Sara Guo (Account Executive)
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Test Result

(EN 13274-7:2019)

Sample: A

As received

Penetration of filter material (%) 1# 2% iz Max.
Sodium Chloride 0.404 0.392 0.378 0.404
Paraffin oil 2.976 3.176 3.864 3.864

Sample Photo

*“*End of Report***
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